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M RIER R SRd Y R TR &2 F23R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

EH AP (Sample Submitted By) : o AE W Ewix3 T2 @ (FORMOSA PLASTICS CORPORATION)
% ¢ #-(Sample Description) : TAISOX EVA INJECTION, FOAMING POWDER COATING GRADE POLYMER

(&% ﬁEVAFVT”" S SR REREF)/ T350M

# 555 (Style/Item No. ) : T350M ~ T240M ~ 7320M ~ 7340M ~ 7360M ~ 7470M ~ 7470K ~ 7760H ~ 7870H ~ TA50H ~
TB50H ~ TA60H ~ 7B60H ~ 7480M ~ 7880H

# =455 (Lot No.) -

% &1+ 7 (Sample Material) ¢ EVA

#:¢ p ¥ (Manufacturing Date) T -

w448 & (Thermal Resistance : 10C

Temperature)

Jz i p #5 (Sample Receiving Date) . 2019/01/03

R:E P (Testing Period) ;2019701703 TO 2019/01/14

B3 g £ (Test Requested)
RHEApT S FARNSEFEELEFE RFA AR (102.08.209%4% & 3 5102135014654 3 & )& 7R3, RIFEA
P dRpkdgs 4. / As specifled by client, with reference to Sanitation Standard for Food Utensils,
Containers and Packages (MOHW Food No. 1021350146 was amended on 2013/08/20) to conduct test. Please refer
to result table for testing item(s).

PR % % (Test Results) : # 4R T - F (Please refer to following pages).
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P2 % (Test Results)

B2 R = (PART NAME)No. 1 : #H @ el (TRANSPARENT PLASTIC SHEET (7350M))
R B 'Y Rl * i
R TR d Pleg =0 e
(Test Items) (Unit) (Method) LoQ (R;zu}t) (Limit)
4. / Lead (Pb) ppm fii%/’\ LN SN S L ﬁ_s 5} n. d. 100
U 1‘656%(1074%10 4p FEHEF %
107190198385 = 2 ) » 12 [CP-AESA 5. /
According to Methods of Test for
= - Food Utensils, Containers and
4 / Cadmium (Cd) bpm Packages - Test of Plastics (MOHW 0.5 n.d. 100
Food No. 1071901983 announced, Oct
04, 2018). Analysis was performed
by ICP-AES.
FAEF L E-CK, 60C, 30448) / ppm @%3%%9\;$\éﬁﬁ%4é‘@ 3 n. d. 10
Potassium permanganate consumption- BRp A& (10TE107 4p iz 8
(water, 60°C, 30 min) 107190198352 ). / Accordlng to
Methods of Test for Food Utensils,
Containers and Packages - Test of
Plastics (MOHW Food No. 1071901983
announced, Oct 04, 2018).
EZ PR (2- A Hm (& A%, ppm fz‘::})i“ BE L RBR P RS R 0.05 n. d. 1.5
25°C, 1)) / DEHP (Di-(2-ethylhexyl) WAE 2 ﬁ§5§(107i510 4p FEREFF
phthalate) (CAS No.: 117-81-7) (n- 107190198355 2 2.), 14 f 4p & 45/ 5 3
Heptane, 25°C, 1 hr) &Rl / Accord1ng to Methods of
B T m- o (LA%. 25C. LI pm Test for Food Utensils, Contglners 005 Tl 03
. and Packages - Test of Plastics
/ DBP (Di-n-butyl phthalate) (CAS No. :
84-74-2) (n-Hept 95°C. 1 hr) (MOHW Food No. 1071901983
n-Hieptane, ’ r announced, Oct 04, 2018). Analysis
was performed by GC/MS.
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KR 3
RIFRE P B Rz 2 ’ L
(Test Items) (Unit) (Method) LoQ (R;zu}t) (Limit)

BMF-PRT ¥R (2 AR, 25C, 1 ppm 0.05 n. d. 30
%) / BBP (Butyl Benzyl phthalate)

(CAS No. : 85-68-7) (n-Heptane, 25C, 1
hr)

- O - Bapm (&A%, 25C, L} | pom “%?%$9‘6$‘fﬂﬁ% i* 0.5 o d 9
#) / DIDP (Diisodecyl phthalate) (CAS g2 fw % (1072107 Ij“‘ s *

o.: 26761-40-0; 68515-49-1) (n- 10719019835% = 2 F AR K A2/ ¥

Heptane, 25°C, 1 hr) R, / Accord1ng.to Meth0d§ of

B¥- v - B (&A%, 25C, 1 — Test for Food Utensils, Containers 05 " 9

.. and Packages - Test of Plastics
) / DINP (Diisononyl phthalate) (CAS MOV Food No. 1071901983

o.: 28553-12-0; 68515-48-0) (n- announced, Oct 04, 2018). Analysis

fleptane, 25C, 1 hr) was performed by GC/MS.
¢ - phs (2-2 At A)pg (2 A%, 25°C, | ppm 0.05 n. d. 18
1-]'#) / DEHA (Di-2-ethylhexyl
Adipate) (CAS No.: 103-23-1) (n-
Heptane, 25°C, 1 hr)

P
BI3E P ¥ B3 2 DL (R;i N
(Test Items) (Unit) (Method) Yo 1 (Limit)
£ & (e )-(4%pe s, 60°C, 304 48) [ ppm &%“ EE R 2 RS - - <1 1
/ Heavy metal (as Pb)-(4% acetic acid, U 2 h@ﬁ%(107i510 4p FEHEF %
60°C, 30 min) 1071901983%.= 2 ). / According to

Methods of Test for Food Utensils,
Containers and Packages - Test of

Plastics (MOHW Food No. 1071901983
announced, Oct 04, 2018).
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2%
RIFRIE P e R % ’ L
(Test Items) (Unit) (Method) MDL (Rgz“it) (Limit)

MF o Pz (2-2 ke A&)fs / DEHP (Di- % 0.003 n.d. 0.1
(2-ethylhexyl) phthalate) (CAS No. :
117-81-7)
ME- " fi- < iy / DBP (Di-n-butyl I 0.003 | nd 0.1
phthalate) (CAS No.: 84-74-2)
HFZ BT F Y Ay / BBP (Butyl Benzyl % 0.003 n. d. 0.1
phthalate) (CAS No.: 85-68-7)
P (el - | - 1= = 1 —n— 00 . . . .
Jhalate) (S foo: NT8LD) | [0S 15131 camione ) )
B¥- "fm- 837 / DINP (Diisononyl | % f%f;gf?ﬁigz?ifq'Aga?cg?gd$2§ to O o d. 0.1
ggngligea)(CAS No. : 28553-12-0; performed by GOAIS.
AFZ P PEC " Ay / DMP (Dimethyl % 0.003 n. d. 0.1
phthalate) (CAS No.: 131-11-3)
EF- " BApAy / DIDP (Diisodecyl % 0. 01 n. d. 0.1
phthalate) (CAS No.: 26761-40-0;
68515-49-1)
BE- 9 - o iy / DEP (Diethyl b 0.003 | nd 0.1
phthalate) (CAS No.: 84-66-2)

# 2x (Note) :
1. 0. 1wt% = 1000ppm
2. LOQ = Limit of Quantification (Z_#1#%&*Y) ; MDL = Method Detection Limit (3 /# #p4&*2%E ) ; DL = Detection
Limit(# pl&*2)
3. n.d. = Not Detected (K # 4!) = -]>* (less than) LOQ / MDL / DL
"J'*Nm:MgMaWd(ﬁ”i%m)
5M$$4¥Yiﬁi Z AT RHERREE > P AN L 2% o (The test
report merely reflects the test results of the consigned matters of the

client and is not a certification of the legitimacy of the related products. )

=
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¥ REYP Ay REHRT O REAFERERPIZ &/, X
(The tested sample / part is marked by an arrow if it’s shown on the photo. )

¥k g4 2 & (End of Report) *x
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